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7.000 GHz 10.000 GHz 1.000 MHz 9.90327 GHz -48.25 dBm -23.25 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.84789 GHz -46.14 dBm -21.14 dB
14,000 GHz 18,000 GHz 1.000 MHz 17.04387 GHz -43.77 dBm -18,77 dB
18.000 GHz 27,000 GHz 1,000 MHz 19.86665 GHz -43.50 dBm -18,50 dB
— ]

L

J

Date 28 MAY 2022 120527
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SPORTON LAB.

FCC RF Test Report

Report No. : FG230405B

LTE Band 41/ 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

(e ) G &
im = 1 =
Ref Level 0.00 dBm  Offset 7.42 d& Mode Auto Sweep RefLevel 0.00 dBm  Offset 7.42 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAES Limit fheck PAES
10 dine—fruRions Lie spe naks _10 dEmE—pauRions bue ape .
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
-40 dBm
[ —— LA —— AN - — - e ik sl i
\rmpnt 50 dBm o
60 dBm
=70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions Spurious Emissions
Rangelow |  Range Up RBW Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit ||
30.000 MHz 1.000 GHz 1.000 MHz 732.17141 MHz -51.54 dBm -26.54 dB 30.000 MHz 1.000 GHz 1.000 MHz 745.25987 MHz -51.48 dBm -26.48 dB
1.000 GHz 2.475 GHz 1.000 MH2 2.47150 GHz -51.30 dBm -26.30 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.46707 GHz -51.66 dBm -26.66 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.81634 GHz -50.63 dBm -25.63 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.82645 GHz -50.82 dBm -25.82 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.99350 GHz -43.14 dBm -18.14 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.17748 GHz -44.59 dBm -19.59 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.88827 GHz -48.28 dBm -23.28 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.30685 GHz -48,09 dBm -23.00 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.83740 GHz -46.17 dBm -21.17 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.84933 GHz -46.15 dBm -21.15 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.05037 GHz -43.86 dBm -18.86 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.04587 GHz -43.97 dBm -18.97 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.86515 GHz 5 dBm -18.45 db 18,000 GHz 27,000 GHz 1.000 MHz 19.84865 GHz 2 dBm -18.22 dB&
)i W

L JL J

Dater 25 MAY 2022 12:46:22

L JL

Date: 25 MAY 2022 12:5549

Highest Channel / QPSK

L

] o

Date 28 MAY 2022 125740

Spectrum I |u§
Ref Level 0.00 dBm  Offset 7.42 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 dBmP—SRURICH: INE ARS nabs
-20 dBm
| SPURIOUS_LINE_ABS_
SRS o et i v’ ot
-70 dBm
-80 dém
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
[Spurious Emissions
Range Low | Range Up RBW | Frequency | Power Abs | ALimit |
30,000 MHz 1,000 GHz 1.000 MHz 965.82459 MHz -51.51 dBm -26.51 db
1.000 GHz 2,475 GHz 1.000 MHz 2.45048 GHz -51.48 dBm -26.48 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.71692 GHz -47.98 dBm -22.98 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -46.53 dBm -21.53 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.40985 GHz -48.23 dém -23.23 dB
10.000 GHz 14,000 GHz 1.000 MHz 12.78040 GHz -46.28 dBm -21.28 de
14,000 GHz 18,000 GHz 1.000 MHz 17.03937 GHz -44.09 dBm -19.09 d&
18.000 GHz 27.000 GHz 1.000 MHz 19.85615 GHz -43.44 dBm -18.44 db
— ]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG230405B

LTE Band 41/ 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
im . 1 L
Ref Level 0.00 dBm  Offset 7.42 d& Mode Auto Sweep RefLevel 0.00 dBm  Offset 7.42 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck [ Limit fheck PARS
10 dine—fruRions Lie spe naks _10 dEmE—pauRions bue ape .
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
-40 dBm |
A~ .
| st AL AP N Pl S0.cBm —— Al e’ it Yy
50 dB 60 dBm
-70 dem -70 dBm
-80 dBm -80 dBm
ap de -0 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit ||
30.000 MHz 1.000 GHz 1.000 MHz 866.74813 MHz -51.63 dBm -26.63 dB 30.000 MHz 1.000 GHz 1.000 MHz 929.95252 MHz -51.49 dBm -26.49 dB
1.000 GHz 2.475 GHz 1.000 MH2 2.47445 GHz -47.54 dBm -22.54 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.46228 GHz -51.45 dém -26.45 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.85365 GHz -50.86 dBm -25.88 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.80665 GHz -50.60 dBm -25.60 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.99400 GHz -42.96 dBm -17.96 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.17298 GHz -44.93 dBm -19.93 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.38935 GHz -48.20 dBm -23,20 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.35636 GHz -48.16 dBm -23.16 dB
10.000 GHz 14.000 GHz 1.000 MHz 11.94901 GHz -45.96 dBm -20.96 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.85769 GHz -46.11 dBm -21.11 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.03537 GHz -44.11 dBm -19.11 dB 14.000 GHz 18,000 GHz 1.000 MHz 16.62492 GHz -43.95 dBm -18.95 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.86565 GHz 1 dBm -18.41 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.85265 GHz 5 dBm -18.35 dB
{ 1 J ( )t J L]
Date: 25 MAY.2022 14:33:57 Date: 25 MAY 2022 14:43:24
Highest Channel / QPSK
Spectrum I |u§
Ref Level 0.00 dBm  Offset 7.42 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
110 dBP—$RAURICUS LINE ARS nabs
-20 dBm
| SPURIOUS_LINE_ABS_
" wwm___ P,
- v
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
[Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30,000 MHz 1,000 GHz 1.000 MHz 917.83358 MHz -51.45 dBm -26.45 db
1.000 GHz 2,475 GHz 1.000 MHz 2.46634 GHz -51.36 dBm -26.36 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.81377 GHz -50.85 dBm -25.85 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97875 GHz -46.49 dBm -21.49 dB
7.000 GHz 10.000 GHz 1.000 MHz 8.77045 GHz -48.10 dém -23.10 dB
10.000 GHz 14,000 GHz 1.000 MHz 12.86089 GHz -45.88 dBm -20.88 de
14,000 GHz 18,000 GHz 1.000 MHz 16.63742 GHz -44.05 dBm -19.05 dB
18.000 GHz 27,000 GHz 1,000 MHz 19.86015 GHz -43.48 dBm -18.48 dB
— ]
[ J e
Date 28 MAY 2022 1440 A%
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SPORTON LAB.

FCC RF Test Report

Report No. : FG230405B

LTE Band 41/ 20MHz

Lowest Channel / QPSK

Middle Channel / QPSK

e o
im = 1 =
Ref Level 0.00 dBm  Offset 7.42 d& Mode Auto Sweep RefLevel 0.00 dBm  Offset 7.42 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAES Limit fheck PARS
10 dine—fruRions Lie spe naks _10 dEmE—pauRions bue ape .
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
-40 dBm
e, A
| e b LA e S Wy 50 dem et Aalam b’ Mg Mo,
60 dBm
=70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit ||
30.000 MHz 1.000 GHz 1.000 MHz 997.33383 MHz -51.56 dBm -26.58 dB 30.000 MHz 1.000 GHz 1.000 MHz 863.54073 MHz -51.60 dBm -26.60 dB
1.000 GHz 2.475 GHz 1.000 MH2 2.47150 GHz -51.15 dBm -26.15 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.46597 GHz -51.43 dém -26.43 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.80295 GHz -50.77 dBm -25.77 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.82488 GHz -50.91 dBm -25.91 dB
3.000 GHz 7.000 GHz 1.000 MHz 4.99450 GHz -43.33 dBm -18.33 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.16848 GHz -45.22 dBm -20.22 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.37935 GHz -48.10 dBm -23,10 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.46084 GHz -43.12 dBm -23.12 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.84439 GHz -46.27 dBm -21.27 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.63740 GHz -45.12 dBm -21.12 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.63192 GHz -43.91 dBm -18.91 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.04787 GHz -44.10 dBm -19.10 d&
18.000 GHz 27.000 GHz 1.000 MHz 19.86965 GHz 3 dBm -18.43 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.85215 GHz 4 dBm -18.44 d&
{ 1 J ( )t J L]
Date: 25 MAY.2022 15:08:21 Date: 25 MAY 2022 15:27-38
Highest Channel / QPSK
Spectrum I |u§
Ref Level 0.00 dBm  Offset 7.42 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 dBmP—SRURICH: INE ARS nabs
-20 dBm
| SPURIOUS_LINE_ABS_
. g bt il o il
hen o
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz
[Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30,000 MHz 1,000 GHz 1.000 MHz 929.95252 MHz -51.63 dBm -26.63 db
1.000 GHz 2,475 GHz 1.000 MHz 2.46376 GHz -51.47 dBm -26.47 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.78885 GHz -50.83 dBm -25.893 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98825 GHz -46.47 dBm -21.47 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.40235 GHz -48.04 dém -23.04 db
10.000 GHz 14,000 GHz 1.000 MHz 12.86839 GHz -46.23 dBm -21.23 de
14,000 GHz 18,000 GHz 1.000 MHz 17.04987 GHz -43.93 dBm -18.93 dB
18.000 GHz 27,000 GHz 1,000 MHz 19.84415 GHz -43.57 dBm -18,57 dB
— ]
[ J e
Date 28 MAY 2022 15-28°Ag
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saronas. FCC RF Test Report

Report No. : FG230405B

Frequency Stability

Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0009
40 Normal Voltage 0.0010
30 Normal Voltage 0.0007
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0002
0 Normal Voltage 0.0015

-10 Normal Voltage 0.0015 PASS
-20 Normal Voltage 0.0012
-30 Normal Voltage 0.0004
20 Maximum Voltage 0.0008
20 Normal Voltage 0.0007
20 Battery End Point 0.0010

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.55 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
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saronas. FCC RF Test Report

Report No. : FG230405B

LTE Band 71

Peak-to-Average Ratio

Mode LTE Band 71/ 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.99 5.97 6.06 PASS
Sporton International Inc. (Kunshan) Page Number 1 A137 of A245
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SPORTON LAB.

FCC RF Test Report

Report No. : FG230405B

LTE Band 71/ 20MHz

Spectrum -
Ref Level 24,00 dBm  Offset .00 d&
[ ALt 30d8  AQT 2ms @ RBW 20 MH2
@153 view
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CF 680.5 MHz ean Pwir + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000
Mean Peak |  crest | 100 | 10% | 040 | po1% |
Trace 1 [ 2181 dem  27.59 dem 5.77 0B 2.49 da 4.2 dB 4.99 d8 5.45 dB
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L JL ] Wrnnnenc e
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s=amranas. FCC RF Test Report Report No. : FG230405B

26dB Bandwidth

Mode LTE Band 71 : 26dB BW(MHz)
BW 5MHz

Mod. QPSK 16QAM
Middle CH 4.88 4.88

Mode LTE Band 71 : 26dB BW(MHz)
BW 10MHz

Mod. QPSK 16QAM
Middle CH 9.87 9.81

Mode LTE Band 71 : 26dB BW(MHz)
BW 15MHz
Mod. QPSK 16QAM
Middle CH 14.24 14.42
Mode LTE Band 71 : 26dB BW(MHz)
BW 20MHz

Mod. QPSK 16QAM
Middle CH 19.02 18.78

Spectrur {“P\ Spectrur {“P\
Ref Level 24.00 dem  Offset +.00 GB & RBW 100 kHz Ref Level 24,00 dBm  Offset +.00 0B = RBW 100 kHz
lo Att 0d6 SWT 1945 @ VBW 300 kHz  Made Auto FFT s att 30d8 SWT  19us @ ¥BW 300 kMz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Fk Max (@ 1Fk Max
20d . CITEY] 20d - M1l 15.24 dBr
Y. j 679.02100 MH Y R 679.08100 M}
104 f v il o \ 26.00 dB| 104 podfnd " Ve i d WA A P S o 26.00 dE
f | 4.875000000 MHz B 875000000
. 199.3 . i Q fact 129
o i o + \
T/ | !
-0 / ¢ -10 g
J
-20 dBm / ' -20 dBm |
o L
= - o 668 =
40 d -40 d
50 dBm 50 dBm
-60 dBm -60 dBm
-70 -70
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value |___v-value | Function | Function Result | Type | Ref | Trc | X-value |___¥-value | Function | Function Result |
1 1 679,021 MHz 15.42 dbm ndf down 75 Mz 1 1 679,081 MHz 15.24 dbm nd@ down 75 MHz
TL 1 678.042 MHz -10.97 dBm ndB 26.00 dB TL 1 678.032 MHz -10.86 dBm ndB 26.00 d8
T2 1 662,515 MHz -10.27 dém Q Factor 135.3 T2 1 582,908 MHz -11.12 dBm 0 factor 135.3
ARNNRRRRD e L L ARNNNRNRD e
Date: 25 MAY.2022 21:03.28 Date: 25 MAY.2022 21:03:50
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e% FCC RF Test Report

SPORTON LAB.

Report No. : FG230405B

LTE Band 71

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I J

Date: 25 MAY.2022 21:04:54

o
RefLevel 24.00 dBm  Ofset +.00 0B w RBW 300 kHz RefLevel 24.00 dem  Offset +.00 0B w RBW 300 kHz
o At 30d8 SWT 12.5ps @ VBW 1MHz  Made Auto FFT o At 0GB SWT 12.6ps @ VBW  1MHz  Mode Autc FFT
SGL Count 100/100 SGL Count 1007100
[errimax [errimax
20 d — Mi1] 17.39 dem)| 20 d 11 Mi[1] 16.76 dBm|
P - 678.8820 MH] 679.9210 MHZ]
P VL . . P I R
wd T RiR 26.00 dB| wd i N ey 26.00 de|
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Marker Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result |
[ 1 678,882 MHz 17.39 abm ok down 5.67 Mz [ 1 679,921 MHz 16.78 b ndB down 561 Mz
TL 1 675.545 MHz -3.56 dbm ndb 26.00 db TL 1 675,685 MHz -2.06 dBm ndb 26,00 dB
T2 1 685.415 MKz -3.50 Bm Q factor 68.8 T2 1 685,495 MHz -3.88 dBm q factor 59.3

Date: 25 MAY.2022 21:05:15

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

L I J

Date: 25 MAY.2022 210818

Spectrum
RefLevel 24.00 dBm  Ofset +.00 0B w RBW 300 kHz RefLevel 24.00 dem  Offset +.00 0B w RBW 300 kHz
o At 30d8 SWT 12.5ps @ VBW 1MHz  Made Auto FFT o At 0GB SWT 12.6ps @ VBW  1MHz  Mode Autc FFT
SGL Count 100/100 SGL Count 1007100
[errimax [errimax
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Marker Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result |
[ 1 £81.420 MHz 15.89 abm ok down 14.236 Mz [ 1 678,432 MHz 15.16 b ndB down 14416 Mz
TL 1 673.457 MHz -3.92 dbm ndb 26,00 db TL 1 673,247 MHz -11,07 dém ndb 26,00 dB
T2 1 687.693 MKz -10,38 dém Q factor 47.3 T2 1 687.653 MHz -10,35 dBm q factor 47.1

Date: 25 MAY.2022 21:06:40

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

L I J

Date: 25 MAY.2022 21:07:44

pectrum Spectrum
RefLevel 24.00 dBm  Ofset +.00 0B w RBW 300 kHz RefLevel 24.00 dem  Offset +.00 0B w RBW 300 kHz
o At 30d8 SWT 16.8ps @ VBW 1MHz  Made Auts FFT o At 0GB SWT 16.9ps @ VBW 1MHz  Mode Autc FFT
SGL Count 100/100 SGL Count 1007100
[errimax [errimax
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10 df m s Y 26.00 dB| 0d N A AR, A ft., O 26.00 dB|
1 \ 19.021000000 MHZ T By "’\ 18.781000000 k)
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CF 680.5 MHZ 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result Type | Ref | Trc | X-value | v-value | Function | Function Result
[ 1 674,946 NMHz 14.93 abm ok down 15.021 Mz [ 1 682,178 MHz 14,14 cbm ndB down 16781 MHz
TL 1 670,95 MHz -11,39 deém ndb 26,00 db TL 1 671,026 MHz -11,45 dBm ndb 26,00 dB
T2 1 690.01 MHz 11,54 dem Q factor 35.5 T2 1 639,811 MHz -12,91 dBm q factor 36.3

L )i J
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saronas. FCC RF Test Report

Report No. : FG230405B

Occupied Bandwidth

Mode

LTE Band 71 : 99%0OBW(MHz)

BW

5MHz

Mod.

QPSK 16QAM

Middle CH

4.49 4.48

Mode

LTE Band 71 : 99%0OBW(MHz)

BW

10MHz

Mod.

QPSK 16QAM

Middle CH

8.99 9.01

Mode

LTE Band 71 : 99%0OBW(MHz)

BW

15MHz

Mod.

QPSK 16QAM

Middle CH

13.46 13.46

Mode

LTE Band 71 : 99%0OBW(MHz)

BW

20MHz

Mod.

QPSK 16QAM

Middle CH

17.70 17.78

Spectrum {“P\ Spectrur {“P\
Ref Level 24.00 dem  Offset +.00 GB & RBW 100 kHz Ref Level 24,00 dBm  Offset +.00 0B = RBW 100 kHz
lo Att 0d6 SWT 1945 @ VBW 300 kHz  Made Auto FFT o att 30d8 SWT  19us @ ¥BW 300 kMz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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562.000 MH2 £63.000 MH2 100.000 kHz £62.99550 MH2 -33.28 dBm -20.28 d& £98.000 MHz 699,000 MHz 100.000 kHz 698.01245 MHz -33.65 dBm -20.65 dB
563.000 MHz 673.000 MHz 100.000 kHz £64.94306 MHz 3.59 dém -26.41 d& £99.000 MHz 709,000 MHz 100.000 kHz £99.06494 MHz -37.33 dém -24.33 dB
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